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PROTECTIVE INDUSTRIAL PRODUCTS HONG KONG LTD.

FLAT 1-11, 6/F., KAR WAH INDUSTRIAL INDUSTRIAL BUILDING, 8 LEUNG YIP STREET, YUEN LONG,
HONG KONG.

The following sample(s) was/were submitted and identified on behalf of the clients as : DISPOSABLE PE
GLOVE

SGS Job No. : SHHL2007529970CW - SH

Style No. : 65-553

Date of Sample Received : 20 Jul 2020

Testing Period : 20 Jul 2020 - 24 Jul 2020

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Test Requested Conclusion
US FDA 21 CFR 177.1520- Extractable fraction PASS
US FDA 21 CFR 177.1520- Soluble fraction in Xylene PASS

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

scan to see the report

Lru dn Liw

Lucia Liu
Approved Signatory
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Test Results :
Test Part Description :
Specimen No. SGS Sample ID Description Material
(claimed by the client)
SN1 SHA20-137105.001  Transparent plastic gloves PE
Remarks :

(1) mg/dm? = milligram per square decimeter
(2) mg/kg = milligram per kilogram

(3) °C= degree Celsius

(4) < =less than

(5) MDL = Method Detection Limit

(6) ND = Not Detected ( < MDL)

US FDA 21 CFR 177.1520- Extractable fraction

Test Method :

Simulant Used

n-hexane

With reference to US FDA 21 CFR 177.1520(d)(3)(ii).

Time Temperature Max. Permissible Result of 001 Conclusion
Limit
2hr(s) 50°C 5.5% (w/w) 0.8% (w/w) PASS

US FDA 21 CFR 177.1520- Soluble fraction in Xylene

Test Method :

Test ltem(s)

Soluble fraction in Xylene

Conclusion

Bt E

’ \nspecnun & Testing Services

With reference to US FDA 21 CFR 177.1520(d)(4)(ii).

Limit  Unit MDL 007
113 % (ww) 05 4.3
PASS

Unless otherwise agreed in wrntmg !hws documenl is issued by the Company subject to its General Conditions of Service printed
overleaf, available on tora at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for elecironic format documents,
subject to Terms and Conditions for EIeclroni"Uocumenm at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsalcl;on issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested .

Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

3*Building,No.889 Yishan Road Xuhui District,Shanghai China 200233 tESE (86-21) 61402553 fEE (86-21)64953679  www.sgsgroup.com.cn
hE - L -HRICRHWLHS89S3SRE  BRA: 200233 tHL(86-21)61402594 fHL (86-21)61156899 e sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



Test Report No. SHAHG2013710502 Date: 30 Jul 2020 Page 3 of 3

Sample photo:

SHA20-137105.001

SGS authenticate the photo on original report only

*** End of Report ***
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